m 450 XC ATV 2009 <2009><EU><84011Q>

COOLING SYSTEM
7222

Pos Part Number Description Additional Text Quantity
1 59435017000 THERMOSTAT 70 DEGREE 04 1.00
2 0770320020 O-RING 32,00X2,00 1.00
3 0016040183 SCREW FOR PLASTIC D=4X18 3.00
4 83035090000 COOLING WATER HOSE SYSTEM R/S 1.00
5 83035027000 PREFORMED HOSE RADIATOR-CYL. 1.00
6 60035067001 HOSE 6X10 EPDM 03 0.00
7 83035065000 EXPANSION TANK 1.00
8 60035068000 Angle piece, reservoir 2.00
9 60035066000 PLUG F. EXPANSION TANK 1.00
10 60035069000 RUBBER GROMMET 6X9X13MM 04 2.00
12 60038039000 DISTANCE HOLDER 10/10 BLACK 1.00
13 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 2.00
15 60035041000 FAN L/S 03 1.00
16 0024060206 HH collar screw M6x20 TX30 1.00




17 83035041000 FAN COWL ATV 1.00
18 54603048100 clip nut M6 1.00
19 83035010000 RADIATOR ATV 2008 1.00
20 83035040000 RADIATOR PROTECTOR 1.00
21 60035001000 SPECIAL SCREW M6X21 WS=8 2.00
22 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 1.00
23 0017060303 SPECIAL SCREW T60 6X30 WS=6 2.00
25 59035009000 RADIAT.CAP 20,3PSI (1,4BAR) 03 1.00
26 41001052000 RUBBER SLEEVE D=12MM 4.00
27 83035042000 AIR CONDUCTION COWL ATV 1.00
28 0024060123 COLLAR SCREW M6X12 TX 300 TPI Erzbergrodeo 4.00
29 10001020000 HOSE CLAMP GEMI 18-29 5.00
30 83035045000 THERMOSWITCH 80-85 DG 1.00




